Parts Manual for

SNAPPER

REAR ENGINE RIDER
EUROPEAN SERIES 22

MODELS
E281022BE
E281222BE
E331522KVE
CONTENTS
DESCRIPTION PAGE(S) | DESCRIPTION PAGE(S)
WHEELS, TIRES. ... 2,3 | DRIVE DISC ASSEMBLY. .......ooiiiirinere s 22
FRONT END, STEERING ...........cccovrriiiirininnenecncnans 4,5 | FUEL TANK & OPERATORS SEAT .........cccvimnimmninniininianinns 23
MAIN CASE.......cccooiiiiiirnsisn s 6,7 | ENGINE & EXHAUST MUFFLER...........ccccviimiiiiiiiiinninnen, 24
DIFFERENTIAL, R.H. FENDER........cccccsiirriinninnnnnnennnenns 8,9 | THROTTLE CONTROLS.........ccceiirirnnininesnnnaean 25
CHAIN CASE ASSEMBLY, L.H. FENDER.............ccceeueuuue 10,11 | DECALS ... 26-29
SMOOTH CLUTCH ASSEMBLY .......ccooniirirrenneenens 12,13 | ELECTRICAL SYSTEMS (Briggs).......cccoemsseminernsuenniannans 30, 31
CUTTING DECKS, DEFLECTORS..........cccoomrirreereene 14,15 | ELECTRICAL SYSTEMS (Kohler)........ccocvmmiieriiinnnnnne 32,33
RAILS, LIFT ARMS, CAM LIFT ... 16, 17 | WIRING SCHEMATICS ... 34,35
BLADE STOP PEDALS. .........oo e 18 | ACCESSORIES & ATTACHMENTS. ..o 36
SPINDLE ASSEMBLY ......ccocviiiimiinniniinnnsnssn s 19 | HARDWARE BAGS ..o 37
BELTS, BRAKES, INTERLOCK .........ccccmnimiinnninninnnnnnn, 20, 21

SNAppEnaMcDonough, GA., 30253 U.S.A.

COPYRIGHT © 2002
SNAPPER INC.
ALL RIGHTS RESERVED

(Rev. 1, 06/30/02) MANUAL No. 06129



WHEELS - FRONT

7
8
1
ITEM PART NO. DESCRIPTION
1 5-8943 ASSEMBLY, Front Tire & Rim (Complete)
(Includes Items 2, 3, 4, 5 & 6)

2 7-3563 TIRE, 11 x 4.00-4 (Kenda)

3 1-7146 RIM (For 4.10/3.50 x 4 Tire)

4 1-1807 BEARING, Ball

5 1-2234 VALVE, Air (Snap-in)

6 1-4669 FITTING Lube

7 1-0935 WASHER, 3/4” 1.D.

8 1-1022 CAP, Hub

9 1-1032 SEAL, Felt
10 3-1038 CAP, Dust
11 9-1516 PIN, Cotter 5/32 x 1" (2)
12 1-0821 TUBE, Inner (For 4.10/3.50 x 4 Tire)

MANUAL No. 06129 R. E. RIDER (EURO)



WHEELS - REAR

@ ASSEMBLY

1 5-9851 ASSEMBLY, Rear Tire & Rim (Includes ltems 2B, 3B & 4) (33" Models)

ITEM PART NO. DESCRIPTION

2 7-3584 TIRE, 16-6.50 x 8 (33" Models)
3 1-7147 RIM, Extra Wide, (For 16/7.50 x 8 Tire) (33" Models)
4 1-2234 VALVE, Air (Snap-in)
5 1-2332 CLAMP, Right Hand (8, 10 & 13 HP)
-- 1-4542 CLAMP, Right Hand (12, 14 & 15 HP)
6 9-1502 BOLT, 1/2-20 x 3/4" Lug (6)
7 3-1732 BOOT, Right Hand (8 & 10 HP)
8 1-1817 SEAL, QOil
9 4-0433 HUB, Rear Wheel R. H. (Weldment)
10 2-3895 CAP, Hub
11 2-3522 CAP, Hub (Left Hand)
12 4-0434 HUB, Rear Wheel L.H. (Weldment)
13 1-1201 NUT, 5/16-24 Hex Center Lock
14 1-1035 BOLT, 5/16-24 x 1-5/8" Tapered (Left Hand)
15 1-1013 BOLT, 5/16-24 x 2" Tapered (Right Hand)
R. E. RIDER (EURO) MANUAL No. 06129



FRONT END, STEERING

MANUAL No. 06129 R. E. RIDER (EURO)



FRONT END, STEERING

ITEM PART NO. DESCRIPTION

1

a b wWwN

R. E. RIDER (EURO)

5-8030

2-3781
1-3862
3-8243
2-2449

7-4131

9-0122
1-1815
1-0694
4-7888
1-0986
4-6232
1-3321
1-3023
1-2541
4-1687
1-2933
1-2540
4-1688
5-8040

5-9197

1-4049
1-4048

STEERING WHEEL (for 5/8” shaft)
(includes item 2)

LOGO, Steering Wheel

PIN, 1/4" x 1-1/2" Roll

LATCH, Parking Brake

CABLE, Clutch/Brake(54.32”)
(for 28” & 30” Decks)

CABLE, Clutch (55” long)

(for 33” & 42” Decks)

WASHER, 3/8 Flat (2)

PAD, Clutch/Brake Pedal
BUSHING, Nylon

PEDAL, Clutch/Brake (weldment)
BEARING, Nylon (4)

SHAFT, Steering (weldment)
BUSHING, Tie-Rod (4)
TIE-ROD, Left Hand (7.41” long)
TIE-ROD, Left Hand (9.91” long)
KING-PIN Weldment, Left Hand
TIE-ROD, R. H. (7.41” long)
TIE-ROD, R. H. (9.91” long)
KING-PIN, Weldment Right Hand
WELDMENT, Front Axle, Narrow
(28” & 30" Deck)

WELDMENT, Front Axle, Wide
(33" Deck)

FOQOT PAD, Short (2)

FOOT PAD, Long (2)

ITEM
19
20
21
22
23
24
25
26
27
28

29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

44
45

PART NO. DESCRIPTION

1-5444
9-0183
4-6158
1-1714
2-3667
9-0296
9-1514
1-2867
2-2881
1-0776

1-0746
9-0365
1-0935
2-3671
2-8395
2-8332
9-0854
7-2648
3-4174
9-1495
9-0372
9-0753
9-0364
7-4560
9-0913

7-4561
7-4599

SPRING, Parking Brake
WASHER, 21/32 Dia. (2)
BUSHING, Nylon (2)

PIN, Hair

FOAM COVER, Steering Shaft
PIN, 3/16 x 1" Cotter
WASHER, 3/8” Flat (2)

PIN, 1/8” Hair

SPACER, 1/2" (5)

RING, 1/2” External Retaining
(Heavy Duty)

RING, 3/4” Ext. Retaining (2)
PIN, 1/8 x 3/4" Cotter (2)
WASHER, 5/8 Flat (6)
COVER, Steering Shaft
SPACER, Pivot

STUD, Shoulder (3/8-24 Thread)
NUT, 3/8-24 Hex Nyloc
CABLE, Brake (29” long)
CONNECTOR, Cable (2)
SCREW, 1/4-20 x 3/4", Gr. 5
NUT, 1/4-20 Hex Center Lock
PIN, 3/16" x 1-1/2" Cotter
PIN, 5/32” x 1” Cotter (2)
HOLDER, Wire- Bottle
SCREW, #10-24 x 1/2”

Hex Washer Self-Tap (2)
BOTTLE, Water
PLATE, Thrust

MANUAL No. 06129



MAIN CASE

CONNECTS TO ITEM 15
ON PAGE 9

#
e mmesssaEseE sssssssssmmEsEsEmmme—m—————————
’

©
/3 |

\h\'&

o
29
* NOTE: The heads of these fasteners are located % ® 32
underneath the main case. \ 29
29 37
MANUAL No. 06129 R. E. RIDER (EURO)



2

MAIN CASE

SPRING (2-6292)
PART OF ITEM 17

18
. B
25
24 E
40 8 |\ 4 l
\‘/ \_I
ITEM PART NO. DESCRIPTION ITEM PART NO. DESCRIPTION
1 5-8044 WELDMENT, Main Case 28 1-9246 BUSHING, Nylon (2)
- 5-9202* WELDMENT, Main Case 29 9-0361 SCREW, 5/16-18 x 5/8" Self
2A  3-0798 BUMPER, Rear (2) Tap (14) )
2B 3-6367 BUMPER (1-piece) (33" Deck) 30 9-0981 SCREW, #10-32 x 1/4" Hex
3 3-7285 FENDER, Left Hand Washer Self-Tap (2)
4A 3-6419* GUIDE, Belt 31 9-1296 WASHER, 5/16" Flat (4)
4B 1-7653 GUIDE, Belt 32 1-2652 CLIP, Wire
5 4-7189 BRACKET, Drive Support 33 9-0391 WASHER, 5/16”Internal Tooth
6 9-0595 BOLT, 5/16-18 X 3/4" Hex Lock
F|ange Lock’ Grade 5 (2) 34 9-0484 SCREW, 5/16-18 x 1-1/2" (4)
7 1-0153 CAP, Bumper (2) 35 9-1513 SCREW, 5/16-24 x 1-1/2" Hex
8 9-0585 NUT, 5/16-18 Hex FI. Lock (6) Head Cap, Grade 5 (4)
9 1-0969 NUT, 5/16-24 Hex Flange Lock 36 1-1791 RETAINER, 5/16 Bolt (4)
10 2-3676 LINK, Shift (Long) 37 9-0206 SCREW, 5/16-18 x 3/4" Cap
11 4-1384 ARM, Shift 38 9-0793 SCREW, 5/16-18 X 3/4" Hex
12 3-3799 BRACE, Cross Self-Tap (4)
13 1-1018 LINK, Shift (Short) 39 2-8200 SWIVEL (2)
14 9-0196  NUT, 5/16-18 Hex, Gr. 5 or B 40 2-8989  COVER, Switch
15 4-0598 ARM, Shift Handle (weldment) - 7-3268 COVER, Solenoid (Kohler)
16 1-0754 SPRING, Shift Handle 41 2-8990 COVER, Battery
17 5-8763 ASSEMBLY, Shift Detent 42 9-1272 FASTENER, 1/4” Ratchet (7)
(|nc|_ Spring’ par‘t no. 2-6292) 43 1-5761 BOLT, 5/16-18 Shoulder
18 5-9212 HANDLE, Shift (weldment) 44 7-3289 LEVER, Over-Ride
19 9-1503 HAIRPIN, 3/32 X 1-1/2" (2) 45 9-1595 WASHER, 7/16” Flat
20 2-3656 GRIP, Shift Handle 46 9-1298 NUT, 5/16-18 Nyloc
21 3-4299 WING, Rear (2) 47 2-2486 OIL DRAIN, Short
22 2-2509 BUSHING, Pilot 48 2-7972 ASSEMBLY, Oil Valve
23 7-3735 BRACKET, Switch 49 7-4190 PLATE, Engine (Kohler engine)
24 9-0037 PIN, 3/32 x 3/4" Cotter 50 9-1315 WASHER, 5/16” Split Lock (8)
25 2-3914 PIN, 1/4 x 1-3/4" Tapered Clevis 51 7-7692 BOLT, M8-1.25 x 25mm, Self-
26 1-9245 BUSHING, Nylon Tap (Kohler)
27 3-1036 WASHER, Thrust (2) 52 9-0238 SCREW, 5/16-24 x 17 Gr. 5 (4)
53 9-1297 NUT, 5/16-24 Hex, Grade 5 (8)

R. E. RIDER (EURO)

MANUAL No. 06129



DIFFERENTIAL, R. H. FENDER

MANUAL No. 06129 R. E. RIDER (EURO)



DIFFERENTIAL, R. H. FENDER

ITEM PARTNO. DESCRIPTION
1 1-4401 COLLAR, Lock (Includes P.N. 9-0201 Set screw)
2 1-8822 BALL BEARING, Axle (R. H. Fender) (33" Models — 13, 14, 15 HP)
2A 1-2296 BEARING, Axle (R. H. Fender) (25” & 28" Models — 8, 10 & 13HP)
3 1-0969 NUT, 5/16-24 Hex Flange Lock
4 3-1079 WASHER, Thrust
5 3-8067 PLATE, Differential
6 2-2115 SPACER, Pinion (4)
7 2-1127 GEARS, Differential Pinion
8 1-1072 WASHER, Thrust

9 5-1584 ASSEMBLY, Drive Hex Tube
10 1-0988 WASHER, Hex Nylon Splash
11 1-0964 GEAR, 11 Teeth-10 Pitch
12 1-0941 CHAIN, 46 Pitch (#35)
13 2-1129 SPROCKET
14 1-0965 RING, Retaining
15 2-1128 SPACER
16 1-2332 CLAMP, Boot (2)
17 1-7083 BOOT, Oil Seal
18 1-1024 PLUG, Oil Fill & Check
19 3-7279 CASE, Transmission
20 2-8762 GASKET, Transmission Case
21 3-7957 FENDER, Right Hand ( 33" Ball Bearing Differential Models)
(2.498” hole)
-- 3-7280 FENDER, Right Hand (25” & 28” Bushing Differential Models)
(1.62” hole)
22 2-1158 GEAR, 63 Teeth-10 Pitch
23 4-7763 AXLE, Long (Includes Gear) (Use Only With Short Axle P.N. 5-7398)
24 7-4431 SPACER
25 5-7398 AXLE, Short (Includes Gear) (Use Only With Long Axle P.N. 4-7763)
26 1-2333 SCREW, 5/16-24 x 1-5/8" Hex Cap Special Lock (4)
27 1-1156 O-RING, 5/16 (2)
28 1-1782 WASHER, Belleville (2)
29 9-0395 WASHER, 5/16 External Tooth Lock
30 9-0188 WASHER, 5/16 Flat
31 1-1042 BOLT, 5/16-24 x 2-5/8" Idler
32 9-0361 SCREW, 5/16-18 x 5/8" Self-Tapping (11)
33 9-0362 SCREW, 1/4-20 x 5/8" Self-Tapping (13)
34 3-2107 SPACER, Short Axle
35 6-1017 GREASE, Transmission (24 oz. Required)

-- 6-0411 KIT, Differential (Includes items 2A & 3-7280 Fender)
-- 6-0662 KIT, Differential (Includes items 2 & 3-7957 Fender)

R. E. RIDER (EURO) MANUAL No. 06129



CHAIN CASE, L. H. FENDER

MANUAL No. 06129 R. E. RIDER (EURO)
10



CHAIN CASE, L. H. FENDER

ITEM PART NO. DESCRIPTION

1 5-2683 ASSEMBLY, Chain Case
(Includes Items 2 Thru 13,15,16, & 31 Thru 33)

4-1136 CASE, Sprocket

2-8761 GASKET, Case Cover

1-1121 WASHER, Belleville (2)

1-0756 BEARING, Ball (2)

1-8963 SPROCKET & SHAFT

1-0614 KEY, 1/8 x 5/8" Woodruff

3-9778 COVER, Chain Case

9 1-0942 BEARING, Needle (2)

10 1-1086 WASHER, Nylon Thrust (2)

11 4-0355 HUB & SPROCKET

12 1-0941 CHAIN

13 9-0307 SCREW, #10-24 x 5/8" Hex Washer Self-Tap (10)
14 1-1024 PLUG, Oil Fill & Check

15 2-2785 ROLLER

16 1-0776 RING, 1/2” External Retaining (Heavy Duty)

17 3-7285 FENDER, Left Hand (25” & 28” Models) (1.628” I. D. hole)
-- 3-7958 FENDER, Left Hand (33" Models) (1.744” I. D. hole)

18 1-4625 COLLAR, Lock (Includes P.N. 9-0776 Set Screw, 1/4-20 x 1/4")
(Used with ball bearing, item 32, only)

19 5-0918 BEARING, Left Hand Fender (Includes Item 20)
(25" & 28" Models, 8, 10, 13 HP)

20 1-3324 FITTING, Lube

21 1-1070 ROD, Cross-Tie

22 1-2332 CLAMP, Boot (2)

23 1-7084 BOOT, Qil Seal

24 1-1071 WASHER, Thrust Nylon

25 1-1072 WASHER, Thrust

26 9-1505 NUT, 5/8-18 Hex Nyloc

27 1-0969 NUT, 5/16-24 Hex Flange Lock
28 1-9260 O-RING (2)

29 2-3447 SPACER

30 1-2271 WASHER, Shim (As Required)
31 2-7981 WASHER, Shim (6)

32 1-4624 BALL BEARING, Left Hand Fender (33" Models)

-- 5-1451 ASSEMBLY, Left Hand Fender (Includes Fender P.N. 3-7958 &
Bearing P.N. 1-4624) (33" Models, 15 HP)

33 6-1017 GREASE, Transmission (Use 2 0z. maximum)

0o N o o~ ODN

NOTE: See Pages 12 & 13 For lllustration Of Brake Lever Assembly & Related Parts.

R. E. RIDER (EURO) MANUAL No. 06129
11



SMOOTH CLUTCH ASSEMBLY

MANUAL No. 06129

See page 6, Item 40

12

R. E. RIDER (EURO)



SMOOTH CLUTCH ASSEMBLY

NOTE:
Brake Return Replacement Kit (6-1197)
is made up of items 11 and 13.

ITEM PART NO. DESCRIPTION

1 5-3114 ASSEMBLY, Smooth Clutch (Includes Items 2 thru 6)
2 5-4243 HUB, Driven Disc (assembly)
3 5-3103 DISC, Driven (rubber tire bonded to rim)
4 1-4523 WASHER, Thrust
5 3-2331 PLATE, Drive Disc
6 9-0585 NUT, 5/16-18 Hex Flange Lock (4)
7 5-2497 ASSEMBLY, Brake Lever (Includes Brake Lining & Rivet)
8 1-2313 RING, 3/8” External Retaining
9 9-0303 NUT, 1/4-28 Hex Top Lock
10 9-1294 WASHER, 1/4” Flat
11 7-2593 SPACER
12 9-1504 SCREW, 1/4-28 x 1" Hex Head Cap, Grade 5 (washer face)
13 7-2406 SPRING, Brake Return
14 1-3885 SPRING, Clutch Brake
15 4-6162 LIFT, Yoke
16 1-1048 BEARING, Yoke (2)
17 1-1201 NUT, 5/16-24 Hex Center Lock (2)
18 9-0238 SCREW, 5/16-24 x 1" Hex Head Cap, Grade 5 (2)
19 9-1198 SCREW, 3/8-16 x 5/8" Hex Washer Self-Tap
20 3-3291 COLLAR, Yoke
21 1-1763 WASHER, 5/16” Flat (2)
22 7-3733 ARM, Yoke
23 9-0539 SCREW, 1/4-20 x 1/2" Hex Washer Self-Tap (2)
24 1-5464 STUD (3/8-24 thread)
25 9-0390 WASHER, 3/8” Internal Tooth
26 9-1630 NUT, 3/8-24 Hex, Grade 5 or B
27 4-7190 BRACKET, Slide
28 9-0037 PIN, 3/32 x 3/4” Cotter
29 1-4663 SLIDE HALF (2)
30 1-4664 BOLT, 5/16-18 Shoulder
31 9-0187 WASHER, 5/16” Split Lock
32 9-0196 NUT, 5/16-18 Hex, Grade 5 or B
33 9-0122 WASHER, 3/8” SAE Flat (2)
34 5-9068 ASSEMBLY, Leaf Spring
R. E. RIDER (EURO) MANUAL No. 06129

13



CUTTING DECKS, DEFLECTORS

(%)
=
%y
-2
&>
>3
=
w
=X
7]
X<

—
~
-~
o3
©
-
]
(]
[=2)
[\
o

R. E. RIDER (EURO)

MANUAL No. 06129

14



CUTTING DECKS, DEFLECTORS

ITEM PARTNO. DESCRIPTION
1 7-3434 COVER, Spindle
2 6-1970 DECK, 28” Replacement (Painted deck with decals)
-- 6-1972 DECK, 33" Replacement (Painted deck with decals)
3 5-7786 DEFLECTOR, Discharge (28" & 33" Deck) (Includes Items 4, 5, 6, 7 & 10)
4 2-2841 DECAL, DANGER (Cut Finger)
5 3-3780 HINGE, Deflector
6 1-6341 SPRING, Hinge
7 2-6234 PIN, Hinge
8 9-1070 NUT, 5/16-18 Hex Flange Lock
9 9-0583 NUT, 1/4-20 Hex Flange Lock
10 2-6483 NUT, Push (2)
11 9-0612 BOLT, 3/8-16 x 3/4” Hex Flange Lock (3)
12 9-1015 SCREW, 1/4-20 x 3-1/2” Hex Washer Self-Tap, Gr. 5 (2)
13 9-1296 WASHER, 5/16 Flat (2)
14 9-0584 BOLT, 1/4-20 x 1/2” Hex Flange Lock
15 6-0480 KIT, Air Lift (28” & 33" Models) (Includes 16 Thru 19)

16 3-7723 AIR-LIFT (2) (33" Models)

17 9-0228 SCREW, 5/16-24 x 11/16" Machine (6)

18 9-0391 WASHER, 5/16-24 Internal Tooth Lock (6)
19  9-0223 NUT, 5/16-24 Hex (6)

20 9-0392 SCREW, 1/2-20 x 1" Hex Head Cap, Grade 5 (2)

21 9-0509 WASHER, 1/2 Internal Tooth Lock (2)

22 9-0559 NUT, 1/2-20 Hex Jam (2)

23 9-1508 BOLT, 5/16-18 x 3/4" Short Neck Carriage, Grade 5 (2)
24 9-1016 SCREW, 1/4-20 x 5/8" Hex Self-Tap w/ Captured Washer (4)
25 9-1510 BOLT, 5/16-18 x 1/2" Hex Flange Lock (3)

26 1-6983 COVER, 28" Mulcher

- 1-6984 COVER, 33" Mulcher

27 9-0613 NUT, 3/18-16 Hex Flange Lock (9)

28 9-1518 NUT, 3/8-24 Hex Nyloc (3)

29 9-1532 SCREW, 38-24 x 3-3/4” Hex Head Cap, Grade 5 (3)
30 1-9190 WHEEL, Gage (3)

31 1-5272 SPACER (3)

32 3-3570 BRACKET, Gage Wheel (Front)

33 3-3571 BRACKET, Gage Wheel (Rear) (2)

34 9-0731 BOLT, 5/16-18 x 1/2" Short Neck Carriage, Grade 5 (6)
35 9-1070 NUT, 5/16-18 Hex Flange Lock (8)

36 9-0492 NUT, 5/16-18 Wing (2)

37 1-6980 BLADE, 28" Mulcher

- 1-6982 BLADE, 33" Mulcher

38 1-9515 28" BLADE

- 1-9523 33" BLADE

39 2-6453 BLADE, Ninja, 28”

- 2-4741 BLADE, Ninja, 33"

R. E. RIDER (EURO) MANUAL No. 06129
15



RAILS, LIFT ARMS, CAM LIFT

/—-———-‘———-———ﬂ

AN
AN

CABLE, NO REVERSE IN MOW
(SEE PAGE 20, ITEM 11)

MANUAL No. 06129 R. E. RIDER (EURO)
16



RAILS, LIFT ARMS, CAM LIFT

ITEM PART NO. DESCRIPTION

1 9-1503 HAIRPIN, 3/32” X 1-1/2” (2)
2 2-8200 SWIVEL (2)
3 2-8728 HOOK, Chain (2)
4 9-0223 NUT, 5/16-24 Hex (2)
5 9-0854 NUT, 3/8-24 Hex Nyloc
6 9-0122 WASHER, 3/8” Flat
7 3-4213 PIVOT, Leveling
8 5-9324 ARM, Rear Lift (weldment)
9 9-0483 SCREW, 3/8-24 X 1-3/4” Hex Head Cap Grade 5
10 3-2030 WASHER, 13/32” Flat (2)
11 4-6155 LEVER, Height of Cut
12 9-0289 NUT, 3/8-24 Hex Center Lock
13 4-6159 SPRING, Lever
14 1-2068 RING, Blue (2)
15 3-1855 GUIDE, Belt
16 4-6163 SPRING, Assist (2)
17 3-1838 BRACE, Top
18 1-6122 ROD, Leveling
19 9-0361 SCREW, 5/16-18 x 5/8" Self-Tap
20 5-8969 ASSEMBLY, Clutch Plate
21 4-3848 RAIL, Deck Lift, Right Hand
22 7-3269 RAIL, Deck Lift, Left Hand
23 4-6157 DETENT, Height Adjust
24 9-0324 SCREW, 3/8-16 x 1" Hex Washer Self-Tap (2)
25 4-6217 DETENT, Spacer
26 9-1198 SCREW, 3/8-16 x 5/8" Hex Washer Self-Tap (3)
27 2-6420 GRIP, Height Adjustment Lever
28 1-2067 RING, Red (2)
29 3-2997 ARM, Front Lift
30 5-8041 ARM, Front Lift (Weldment)
31 9-0365 PIN, 1/8 x 3/4" Cotter
32 2-2717 ROD, Support (Front Lift Arm to Front End)
33 1-7847 SNAP RING, 7/16”
34 9-0858 SCREW, 5/16-18 X 1/2” Hex Washer Self-Tap (2)
35 7-1920 SPACER, Deck Lift (2)
36 9-2051 BOLT, #10-24 x 1” Flat Head Square Neck
37 9-1290 NUT, #10-24 Hex Nyloc
38 3-2243 ANCHOR
39 9-0233 SCREW, 5/16-24 x 3/4” Hex Head Cap, Grade 5 (2)
40 9-0391 WASHER, 5/16” Internal Tooth Lock (2)
R. E. RIDER (EURO) MANUAL No. 06129

17



BLADE STOP PEDALS

ITEM PART NO. DESCRIPTION
1 7-3267 PEDAL, Blade Stop Control

2 3-5669 SPRING, Latching

3 1-5448 SPRING, Pedal

4 1-5495 BOLT, 3/8-24 Shoulder, Grade 5

5 1-5446 BOLT, 3/8-24 x 9/16" Shoulder

6 1-2063 WASHER, Cone 13/32” I. D.

7 9-0155 NUT, 3/8-24 Hex, Grade B

8 9-0250 WASHER, 1/2” Flat (2)

9 9-0289 NUT, 3/8-24 Hex Center Lock
10 9-1584 NUT, 1/4-20 Hex Flange Lock, Grade 5
11 7-3216 CABLE, No Reverse In Mow
12 7-3217 CLIP, Cable
13 9-1776 BOLT, 1/4-20 x 3/4” Square Neck Carriage, Grade 5

MANUAL No. 06129 R. E. RIDER (EURO)



@ ASSEMBLY

NOTE: Spindle housing assembly,

Part no. 5-0696 includes

Items 4 and 5.

R. E. RIDER (EURO)

ITEM PART NO. DESCRIPTION

5-4531
1-2491
1-3313
4-0460
1-0817
4-4785
1-0935
1-4407
3-7751
4-4782
9-0356
9-0491
9-1939

ASSEMBLY, Spindle Housing (Includes Items 2 Thru 13)

RING, 1.85” Internal Retaining (2)
BEARING, Spindle (2)

WELDMENT, Spindle Housing
FITTING, Lube (for 3/16” diameter hole)
SPINDLE, Rider (10.327” overall length)
WASHER, 3/4” Shim

WASHER, Spindle

HOLDER, Blade

SPACER, Blade Centering

NUT, 5/8-18 Hex Center Lock

SCREW, 1/2-20 x 1-1/4” Hex Head Cap, Grade 5 (2)
NUT, 1/2-20 Hex Jam (2)

SPINDLE

MANUAL No. 06129

19



BELTS, BRAKES, INTERLOCK

* SEE PAGE 16, ITEM 38 y

MANUAL No. 06129 R. E. RIDER (EURO)
20



BELTS, BRAKES, INTERLOCK

ITEM PART NO. DESCRIPTION
1 4-3844* BELT, Drive, (33" Deck) (73.75” AA Section)
-- 2-2252* BELT, Drive (28" & 30" Deck) (72.75” AA Section)
2 7-4467 NUT, 3/4-16 Hex Jam, Grade 8
3 3-2027 WASHER, 49/64” I.D. x 1-1/2” O.D. Flat (2)
4 1-8781 PULLEY, Spindle
5 1-5290 HUB, Pulley
6 9-1299 NUT, 3/8-16 Nyloc (2)
7 2-9624 PULLEY, 4” Idler (2)
8 9-1497 SCREW, 3/8-16 x 1-1/2” Hex Head Cap, Grade 5 (2)
9 3-5728 BRACKET, Fixed Idler (33" Models Only)
10 3-6526 BRACE, Fixed Idler Bracket (33” Models Only)
11 9-0858 SCREW, 5/16-18 x 1/2” Hex Washer Self-Tap (5)
12 4-6567 HANDLE, Blade Engage (Flip)
13 1-0740 RING, 2" External Retaining (2)
14 9-0037 PIN, 3/32 x 3/4” Cotter (3)
15 3-6521 SPRING, Extension, 4” x 1/2” Diameter
16 4-7787 ARM, Idler (weldment)
17 1-4314 SPACER
18 4-6874 GRIP, Handle NOTE: Belt part numbers
19 9-1514 WASHER, 3/8” Flat (2) appear on belts.
20 3-5378 DRUM, Brake
21 1-4304 PIN, 1/4” x 1-5/8” Clevis
22 3-4852 BAND, Brake
23 9-0122 WASHER, 3/8” Flat (2)
24 9-0055 WASHER, 1/4” Flat (4)
25 4-6677 EYE-BOLT, 1/4-20 x 4”
26 4-6648 SPRING, Flip Handle
27 9-1974 PIN, 3/16 x 1” Clevis
28 5-9254 HANDLE, Blade Lever (ON-OFF) (weldment)
29 1-4168 SPRING, Blade Handle
30 1-2055 ROD, Idler
31 9-0299 SCREW, #10-32 x 1" Hex Washer Self-Tap
32 1-8524 SWITCH, Deck Interlock (NO)
33 3-8021 MOUNT, Handle/Switch
34 9-0362 SCREW, 1/4-20 x 5/8” Hex Washer Self-Tap (2)
35 9-0555 PIN, 3/32 x 1/2” Cotter
36 9-0761 NUT, 1/4-20 Hex Top Lock
37 1-4343 BUSHING
38 4-6782 SPRING
39 3-2111 RESTRICTOR, Belt
R. E. RIDER (EURO) MANUAL No. 06129

21



DRIVE DISC ASSEMBLY

MANUAL No. 06129

ITEM PART NO.

1

7-4187

7-2658

9-0132

1-0210

DESCRIPTION

WELDMENT, 5.25” O.D. Drive Disc (33" Models)

WELDMENT, 5.75” O.D. Drive Disc (28, 30" & 42" Models)

SCREW, 3/8-16 x 3/8” Set (2)

KEY, 1/4” Square x 2"

22

R. E. RIDER (EURO)



R. E. RIDER (EURO)

ITEM PART NO.

2-8595
2-8650
5-1905
5-2435
1-2515
1-9377
7-6272
1-2912
1-4359
1-2222
3-3377
9-1542
2-3191
1-3849
2-4507
9-1038
2-9211

FUEL TANK & OPERATORS SEAT

DESCRIPTION

SEAT, Operator (12, 14.5 & 15HP Models) (shown)

SEAT, Operator (9 & 10HP Models) (not shown)
ASSEMBLY, Fuel Tank (9 & 10HP Models) (Includes Item 3)
ASSEMBY, Fuel Tank with Gauge (12, 14.5 & 15HP Models) (Incl. Item 3A)
CAP, Fuel Tank

CAP, Fuel Tank (With Gauge)

HOSE, Fuel (8-1/2" Long) (Briggs & Stratton: 8HP thru 14HP)
HOSE, Fuel (12-1/2” Long) (Kohler Only!)

FILTER, Fuel (In-Line)

CLAMP, Fuel Line (4)

BRACKET, Fuel Tank (Rear)

SCREW, 5/16-18 x 5/8" Pan Head Self-Tap (Torx #T-40) (2)
KNOB, Seat Adjusting (2)

SPACER, 5/16 (2)

VALVE, Fuel Shut-Off (Accessory)

BOLT, 5/16-18 x 1/2" Hex Flange Lock w/Nylon Patch (2)
SWITCH, Seat (Normally Closed)

HOSE, Fuel (3-1/2” Long)

MANUAL No. 06129
23



ENGINES & EXHAUST MUFFLER

ENGINE H.P. START TYPE ENGINE MFGR. MFGR. MODEL MFGR. TYPE
10.0 ELECTRIC BRIGGS & STRATTON C.A.R.B. 28B707 1172-E1
12.0 ELECTRIC BRIGGS & STRATTON C.A.R.B. 283707 1137-E1
15.0 ELECTRIC KOHLER CV15ST PS-41584

9 12 .
ITEM  PART NO. DESCRIPTION ITEM  PART NO. DESCRIPTION
1 5-1996  MUFFLER (B&S 9-13 HP) 11 9-1495  SCREW, 1/4-20 x 3/4” Hex
(Includes items 8 & 9) 12 2-4356  GUARD, Muffler (Kohler)
2 9-0206  SCREW, 5/16-18 x 3/4”(2) 13 3-3564  BRACKET, Muffler Guard
3 9-1814  SCREW, 1/4-20x1-1/4” Hex (Kohler)
4 1-9358  MUFFLER (Kohler 14/15 HP) 14 9-1059  SCREW, 1/4-20 x 1” Hex
5 9-0052  WASHER, 1/4” Split Lock 15 9-1016  SCREW, 1/4-20 x 5/8” Hex
6 1-3849  SPACER (2) Head Self-Tap (2)
7 9-1065  NUT, 1/4-20 Hex Flange Lock 16 5-8580  BRACKET, Heat Shield
8 1-9257  DEFLECTOR, Heat 17 9-0369  SCREW, 5/16-18 x 1”
9 2-3023  SCREW #8-18x3/8” Type AB 18 5-8578  HEAT SHIELD
10 9-1294  WASHER, 1/4’ Flat 19 5-8579  BRACKET, Heat Shield, Front
20 9-1293  SCREW, 1/4-20 x 3/8” (3)

MANUAL No. 06129
24




THROTTLE CONTROL

R. E. RIDER (EURO)

ITEM
1

2

PART NO.
2-2751
7-4320
9-0539
3-3470
9-0913

DESCRIPTION

CONTROL, Throttle (23.6” long) (Briggs Engines)
CONTROL, Throttle (34.6” long) (Kohler Engine)
SCREW, 1/4-20 x 1/2” Hex Washer Self-Tap (2)
PLATE, Throttle Control

SCREW, #10-24 x 1/2” Hex Washer Self-Tap (Torx) (2)

MANUAL No. 06129
25



DECALS

O

FUNKTION DER BREMSE

ANHALTEN: DAS KUPPLUNGS-BREMSPEDAL
DURCHTRETEN.

ANZIEHEN DER FESTSTELLBREMSE: DAS
KUPPLUNGS-/BREMSPEDAL DURCHTRETEN.
DEN RIEGEL DER FESTSTELLBREMSE
ANHEBEN UND DIE KUPPLUNGS-
/BREMSPEDALE FREIGEBEN.

LOSEN DER FESTSTELLBREMSE: DAS
KUPPLUNGS-/BREMSPEDAL DURCHTRETEN

FUNKTION DES MESSERS

EINSCHALTEN DES MESSERS: DEN
MESSERHEBEL AUF EIN STELLEN UND
HALTEN. DAS MESSERPEDAL MIT DER FERSE
BETATIGEN. DIE FERSE ZUM MAHEN

AUF DEM MESSERPEDAL LASSEN.

AUSSCHALTEN DES MESSERS: DIE FERSE
VON DEN MESSERPEDALEN NEHMEN ODER
DEN MESSERHEBEL AUF AUS SCHALTEN,

I2NSGER

| EUROPEAN DECALS |

FONCTIONNEMENT DES FREINS

POUR L'ARRET: APPUYEZ SUR LA PEDALE
EMBRAYAGE/FREINAGE.

POUR APPLIQUER LE FREINAGE DE
STATIONNEMENT: APPUYEZ

POUR s

LEVIER EN LE MAINTENANT. APPUYEZ AVEC
LE TALON. MAINTENEZ UN DE VOS TALONS
SUR LA PEDALE POUR TONDRE.

POUR ARRETER LA LAME: RETIRER VOTRE
TAI.OSF?:E LA PEDALE OU PLACER LE LEVIER
SUR

ZEEFR

AVERTISSEMENT
WARNUNG

ZUR UNFALLVERHUTUNG

MANUAL No. 06129

BEDIENING VAN DE REM

STOPPEN: DRUK HET ONTKOPPELINGS/

REMPEDAAL IN

HANDREM INSCHAKELEN: DRUK HE

ONTKOPPELING:

TREK DE HENDEL VAN
OPWAARTS, LAAT HET PEDML

HANDREM UITSCHAKELE!
ONTKOPPELINGS/REMPEDA

BEDIENING VAN HET MES

HET MES STARTEN: PLA/
M

MESHENDEL
DRUK HET M
INGEDRUKT €

HET MES STOPPEN: LAAT HET ME

LOS OF PLAATS

E MAAIEN.

DE MESHENDE!

LE DEFLECTEUR LATERAL
OU LE BAC DE RAMASSAGE
DOIVENT ETRE INSTALLES
AVANT L'UTILISATION

DE LATONDEUSE.

REMOVE BATTERY BEFORE
STANDING MOWER ON
FOR MORE THAN 2 HOURS

LA BATTERIE DOIT ETRE ENLEVEE

VOR INBETRIEBNAHME

AUSWURFELECH BZW.
GRASFANGVORRICHTUNG
ZU BEFESTIGEN,

N END

AVANT DE METTRE LA TONDEUSE U DE MAAIER VOOR MEER DAN 2
DEBOUT POUR PLUS DE 2 HEURES UUR RECHT OF ZET
mm LA BATTERIA PRIMA
A COLOCAR EL ConTacoren [ oiven RMA
VERTICAL POR MAS DE 2 HORAS A A Br UL ORE -

OO WN -

© 00 N

ITEM PART NO.

2-2215
2-2216
2-2218
2-2841
7-4135
3-5973

2-9776
2-4052
2-9948

DESCRIPTION

DECAL, Brake Operation (German)
DECAL, Brake Operation (French)
DECAL, Brake Operation (Dutch)

DECAL, WARNING

DECAL, European Noise Control
DECAL, SAFETY Instruction

(German & French)

DECAL, European Community
DECAL, Deflector (German & French)
DECAL, Battery Storage

26

DECALS (Continued On Next Page)

R. E. RIDER (EURO)



VOOR HET STARTEN VAN DE MOTOR OF
VOOR HET VERLATEN DE MACHINE
+DUW DE KOPPELING / RENM PEDAAL
HELEMAAL
DE HANDREMIN
NDEL MOET OP “OFF"

BEFORE STARTING ENGINE
OR DISMOUNTING MOWER
R TCHBRAKE PEDAL FULLY
o KING BRAKE

+BLADE LEVER MUST BE “OFF
«MOVE SHIFF LEVER T0 " NEUTRAL

A WARNING
WAARSCHUWING
AVOID SERIOUS INJURY
OR DEATH

VERMI.JD ERNSTIGE KWETSUREN

=00 NOT ALLOW CHILDREN
(PRE-TEENAG i

A
*LODK DOWN HTERLITRUDT
BEFORE AND A

+D0 HOT I

AREA WHERE STABILITY

TRACTION IS 1H DOUBT IF

YOU CAN NDT REVERSE

=00 HOT K
THAN 10
15

Ab

SE DOWH THE SLOPE
+STOP BLADE BEFORE PUTTING
FOOT ON GROUND OR LEAVING
THE SEAT.

This Product may be covered by
one or more of the following
patents: 4.158.279 4,164,112
4,189,903  4.248.034 4.300.332
4,430,848  4,498.552 4,756,146
4,920,733  4.936.886 4.984.479
4.989.400 5.042.241 5.066.146
5.146,735  5.,195.308 5.199.251
5.297.379 5.303.534 5.353,578
5.353.581 5.488.818 5.511.367
5.526.635 D358.400 5.601.512
Other Patents Pending. 29470

| EUROPEAN DECALS

O
O
O
O
O
O

De machine niet gebruiken zonder de
grasopvangzak of de beschermkap

Do not operate without entire Grass Catcher
or Guard in place

Ne pas utiliser sans le bac de ramassage ou
la projection en place

Betreiben Sie dieses Gerét nicht ohne
Grasfangkorb oder Abdeckschutz

No manejar la maquina sin el recogedor o el
protector en su lugar

Non utilizzarre senza il Raccoglitore dell’Erba
0 senza Protezione

29784

DECALS

WAARSCHUWIN A |

DEFLECTOR MUST BE
FASTENED DOWN OR
GRASS CATCHER

INSTALLED BEFORE
OPERATING MOWER.

A\ CAUTION/OPGEPAST 4\

DEFLEKTOR NEERLATEN
OF GRASOPVANGZAK
AANBRENGEN ALVORENS
DE GRASMAAIERTE
STARTEN.

ITEM
10
11
12
13
14
15
16
17

PART NO.
3-5974
2-9784
2-8514
2-9947
2-9470
2-9839
2-3996
2-2991

DESCRIPTION

DECAL, SAFETY Instruction (English & Dutch)
DECAL, DO NOT OPERATE!

DECAL, Clutch/Brake

DECAL, Battery CAUTION

DECAL, Patent Numbers

DECAL, Deflector CAUTION (English & Dutch)
DECAL, 28 Inch (Hi-Vac)

DECAL, 33 Inch (Hi-Vac)

PATENTED HIVAC 4

R. E. RIDER (EURO)

DECALS (Continued On Next Page)

MANUAL No. 06129

27



DECALS

FUNZIONAMENTO
DEL FRENO

PER ARRESTARE LA MACCHINA: PREMERE IL
PEDALE FRIZIONE/FRENO.

PER INSERIRE IL FRENO DI STAZIONAMENTO:
PREMERE IL PEDALE FRIZIONE/FRENO,
AZIONARE LA LEVA DEL FRENO DI
STAZIONAMENTO E RILASCIARE IL PEDALE
FRIZIONE/FRENO.

PER DISINSERIRE IL FRENO DI STAZIONAMENTO:
PREMERE IL PEDALE FRIZIONE/FRENO.

FUNZIONAMENTO
DELLA LAMA

PER AZIONARE LA LAMA: PORTARE LA
LEVA SULLA POSIZIONE LAMA “ATTIVATA" E
TENERLA IN POSIZIONE. PREMERE CON IL
TACCO SUL PEDALE DELLA LAMA. DURANTE
LE OPERAZIONI DI FALCIATURA, TENERE IL
TACCO SUL PEDALE DELA LAMA.

PER FERMARE LA LAMA: TOGLIERE IL
TACCO DAL PEDALE DELLA LAMA O
PORTARE LA LEVA SULLA POSIZIONE LAMA
“FERMA".

73201 ITAL

ITEM PARTNO. DESCRIPTION
18 2-3980 DECAL, Back-Up Recoil (33" Kohler Engine Models)
19 2-3982 DECAL, OHV (33” Kohler Engine Models)
20 7-1916 DECAL, Snapper
21 7-3201 DECAL, Brake Operation (ltalian)
22 7-3202 DECAL, Brake Operation (Spanish)
* 7-3433 DECAL, Year Of Manufacture (2001)
23 4-6218 DECAL, Height of Cut

DECALS (Continued On Next Page)
MANUAL No. 06129 R. E. RIDER (EURO)

28



CHIUDERE IL TAPPO E LO SFIATO.
COMBUSTIBILE RAGGIUNGA | 3/4, ESTRARRE IL

TO STAND ON END:

CLOSE CAP VENT AND REMOVE TANK

IF FUEL IS OVER 3/4 FULL.

OM RECHT TE ZETTEN:

SLUIT VENTILATIEKNOP EN VERWIIDER TANK

ALS BRANDSTOF OVER 3/4 VOL IS.

AUF ENDE STELLEN:

SCHLIESSEN SIE DIE BELﬁFTUN_GSKAPPE UND
ENTFERNEN SIE DEN TANKBEHALTER, WENN

DIESER ZU MEHR ALS 3/4 VOLL IST.

POUR METTRE DEBOUT:
FERMER L'ORIFICE DU BOUCHON ET RETIRER
LE RESERVOIR S'IL EST PLUS QU'AUX 3/4 PLEIN.

DA APPORRE SULL "ESTREMITA:

SERBATOI0 DALLA MACCHINA.

NEL CASO IL

PARA PONER LA MAQUINA VERTICAL:

CERRAR EL RESPIRADERO DE LA TAPA Y RETIRAR EL
DEPOSITO DE COMBUSTIBLE SI ESTA MAS DE 3/4 LLENO.

1)

[ )

I—>O0

2]

R

DECALS

EMBRAGUE/FRENO

* APLICAR EL FRENO DE MANO

* DESENGRANAR LA PALANCA DE
LA CUCHILLA

* PONER LA PALANCA DE CAMBIO
EN PUNTO MUERTO “N"

' ™
ANTES DE ARRANCAR EL | PRIMA DI AVVIARE IL
MOTOR 0 DE DESMONTAR | MOTORE O SMONTARE
EL CORTACESPED LA FALCIATRICE
= PISAR A FONDO EL PEDAL DEL * PREMERE FINO IN FONDO IL PEDALE

DELLA FRIZONE E FRENO.

* AZIONARE IL FRENO DI STAZIDNAMENTO.

* CONTROLLARE CHE LA LEVA DELLA LAMA
SIA SULLA POSIZIONE DI “OFF".

* SPOSTARE LA LEVA DEL CAMBIO SULLA
POSIZIONE “N" DI FOLLE.

EVITAR LAS LESIONES
GRAVES 0 LA MUERTE

EVITARE LESIONI GRAVI 0
LA MORTE

» LEER TODOS LOS MANUALES Y LAS INSTRUCCIONES
SUMINISTRADAS CON LA MAGUINA.

» ASEGURARSE DE QUE LOS PROTECTORES,
DEFENSAS, COMMUTADORES ¥ OTROS
DISPOSITIVOS DE SEGURIDAD ESTEN EM SU
LUGAR CORRECTD Y EN BUEN ESTADO.

* QUITAR DEL LUGAR TODOS LOS ALAMBRES,
ROCAS Y OTROS DBJETOS QUE PUDIERAN SER
LANZADOS POR LA CUCHILLA MIENTRAS SE
CORTA EL CESPED.

* NO PERMITIR QUE LOS NIROS (ADOLESCENTES)
VIAJEN EN LA MAQUINA (AUNOUE LA CUCHILLA
ESTE DESENGRANADA) NI QUE PERMANEZCAN
EN EL LUGAR MIENTRAS SE ESTA CORTANDO
EL CESPED. NO PERMITIR QUE OTRAS PERSONAS
SE ACERQUEN AL LUGAR DE TRABAJO,

* MIRAR HACIA ABAJO Y DETRAS DE LA MAQUINA
ANTES Y MIENTRAS SE RETROCEDE.

* N0 CORTAR EL CESPED EN LAS PENDIENTES
NI NINGUN OTRO LUGAR DOMDE LA ESTABILIDAD
0 LA TRACCION DE LA MADUINA ES DUDOSA.

51 NO SE PUEDE SUBIR LA PENDIENTE EN
MARCHA ATRAS, NO CORTAR EL CESPED ALLI.

* NO CORTAR EL CESPED A LD ANCHO DE LA CARA
DE LAS PENDIENTES, REDUCIR LA VELOCIDAD
¥ EVITAR LOS VIRAJES CERRADOS EN LAS
PEMDIENTES.

« EVITAR LOS ARRANGUES CERRO ARRIBA, $1 LA
MAQUINA SE PARA MIENTRAS ESTA SUBIENDD
UNA PENDEINTE, DESENGRAMAR LA CUCHILLA
¥ BAJAR EN MARCHA ATRAS.

* LEGGERE TUTTI | MANUALI LE ISTRUZIONI FORNITI

+ ACCERTARSI CHE TUTTI GLI SCHERMAGGI, LE

* LIBERARE L'AREA DI LAVORO DELLA FALCIATRICE

* NON PERMETTERE L'INGRESS0 Al BAMBINI NELLA

* GUARDARE IN BASS0 E DIETRO LA MACCHINA PRIMA

* NON ESEGUIRE LA FALCIATURA SU TERRENI IN

* NON ESEGUIRE LA FALCIATURA SULLA SUPERFICIE

+ EVITARE LE PARTENZE IN SALITA, SE LA MACCHINA

* ARRESTARE LA LAMA PRIMA DI SCENDERE DALLA

+ EVITARE STERZATE IMPROVVISE.

CON LA MACCHINA.

PROTEMZIONI, GLI INTERRUTTORI E GLI ALTRI
DISPOSITIVI DI SICUREZZA S1 TROVINO IN POSIZIDNE
CORRETTA E FUNZIONALE.

DA FILI, PIETRE E ALTRI DGGETTI CHE, SE
PROIETTATI DALLA LAMA, POSSONO CAUSARE
LESIONI.

MACCHINA (ANCHE A LAME NON IN FUNZIONE) 0
NELL'AREA DI LAVORO DURANTE LE OPERAZIONI DI
FALCIATURA. TENERE LE PERSONE A DISTANZA DI
SICUREZZA.

[E DURANTE LA RETROMARCIA.

PENDENZA 0 ZONE DI NON SICURA STABILITA E
ADEREMZA. IN CASO DI DIFFICILE RISALITA DI UN
PENDIO, NON ESEGUIRE LA FALCIATURA.

DI UN PENDIO IN SENSO TRASVERSALE,
RALLENTARE ED EVITARE STERZATE BRUSCHE.

§1 FERMA DURANTE LA RISALITA DI UN PENDIO,
FERMARE LA LAMA E TORNARE INDIETRO.

MACCHINA O LASCIARE IL SEDILE.

73206

CAUTION

IF BATTERY IS REMOVED, DO
NOT OPERATE ENGINE WITHOUT
INSULATING POS+ BATTERY
CABLE TERMINAL WITH ELEC-
TRICAL TAPE, OR SPARKING

FROM BATTERY CABLES CAM

> | L PE N L SUELD 0 LEVANTARSE L ASENTD
« EVITAR LAS VUELTAS BRUSCAS.
STOP
3] )
> ()
2220,
ITEM PART NO. DESCRIPTION
24 2-9113 DECAL, CAUTION, Fuel
25 2-9114 DECAL, CAUTION, Fuel Leakage (Dutch)
26 2-9346 DECAL, CAUTION, Fuel Leakage (German)
27 2-9345 DECAL, CAUTION, Fuel Leakage (French)
28 7-3199 DECAL, CAUTION, Fuel Leakage (Italian)
29 7-3200 DECAL, CAUTION, Fuel Leakage (Spanish)
30 7-3206 DECAL, Safety Instructions (Spanish/Italian)
31 7-4480 DECAL, No Mow in Reverse
32 1-6134 TAG, Caution

RESULT.

R. E. RIDER (EURO)

29

MANUAL No. 06129



ELECTRICAL SYSTEMS
(For 8,10, 12 & 13 HP Briggs)

TO ITEM 8

G. MAGNETO SHORTING
BLOCK (See Inset on
Page 31) =

:'"-};
tf’"’""“}l\“
ST
-

i
|
|
!

H. ENGINE \
GROUND ﬁ-
~

I. ALTERNATOR
CHARGING WIRE

17 J. STARTER

TERMINAL

TOITEM 5

MANUAL No. 06129 R. E. RIDER (EURO)
30



ELECTRICAL SYSTEMS
(For 8,10, 12 & 13 HP Briggs)

ITEM PARTNO. DESCRIPTION
1 6-0753 KIT, 12Volt Dry Charge Battery

2 1-8817 SOLENOID

3 2-2788 HARNESS, Starter Wiring (Briggs Engines)
4 1-9297 HARNESS, Ignition Wiring (Briggs Engines)
5 1-6168 HOLDER, Fuse (Includes Fuse)

- 1-6169 FUSE (10 AMP)

6 2-8606 INTERLOCK Module (Briggs)

7 2-8386 HARNESS (Deck Interlock Wiring)

8 1-8524 SWITCH, Deck Interlock (NO)

9 1-2444 COVER, Battery Cable

10 1-9326 CABLE, Positive (17” Long, Red)

11 1-8816 SWITCH, Ignition (Used With Electric Start)

12 9-0880 WASHER, 5/8 Internal Tooth Lock

13 1-5438 NUT, 5/8-32 Hex

14 1-1138 KEY, Switch (2)

15 9-0539 SCREW, 1/4-20 x 1/2" Hex Washer Self-Tap (3)

16 2-2886 SWITCH, Operator Presence Control (OPC) Traction (NC/NO)
17 9-1576 NUT, 1/4-20 Hex, Grade 5 or B (5)

18 9-0053 WASHER, 1/4 Internal Tooth Lock (2)

19 2-7172 SCREW, 1/4-20 x 5/8" Hex Head Cap, Grade 5 (2)
20 2-8027 CABLE, Negative (15” Long)

21 2-8607 HARNESS, Operator Presence Control (OPC) Wire
22 1-2485 RETAINER, 1/4” Bolt (2)

23 1-2080 TIE, 7" Long Cable (2)

24 9-0372 NUT, 1/4-20 Hex Center Lock (2)

25 1-4451 TIE, 2" Long Cable

26 2-9211 SWITCH, Seat (8, 10, & 13 HP Engines) (NC)

MAGNETO
SHORTING

R. E. RIDER (EURO) MANUAL No. 06129
31



ELECTRICAL SYSTEMS

8
(For 14 & 15 HP KOHLER)

H. ENGINE
GROUND

~ \.J-____
~ ~

/9 ENGINE
MOUNTING
- J. STARTER PLATE

TERMINAL

MANUAL No. 06129 R. E. RIDER (EURO)
32



ITEM PART NO.

1

a b~ WODN

0 N O

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

R. E. RIDER (EURO)

6-0753
1-8817
1-9321
1-9322
1-6168
1-6169
2-8606
2-8386
1-8524
1-2444
1-9326
1-8816
9-0880
1-5438
1-1138
9-0539
1-4451
9-0063
9-0053
2-7172
2-8027
2-8678
9-1576
1-2080
9-0372
1-2485
2-9211
2-2886

ELECTRICAL SYSTEMS
(For 14 & 15 HP KOHLER)

DESCRIPTION
KIT, 12V Dry Charge Battery
SOLENOID
HARNESS, Starter Wiring (Kohler)
HARNESS, Ignition Wiring (Kohler)
HOLDER, Fuse (Includes Fuse)
FUSE (10 AMP)
INTERLOCK Module (Briggs & Kohler)
HARNESS, (Deck Interlock Wiring)
SWITCH, Deck Interlock (NO)
COVER, Battery Cable
CABLE, Positive (Red) (17” Long)
SWITCH, Ignition
WASHER, 5/8 Internal Tooth Lock
NUT, 5/8-32 Hex
KEY, Switch (2)
SCREW, 1/4-20 x 1/2" Hex Washer Self-Tap (3)
TIE, 2" Long Cable
NUT, 1/4-20 Hex (4)
WASHER, 1/4 Internal Tooth Lock (2)
SCREW, 1/4-20 x 5/8" Hex Head Cap, Grade 5 (2)
CABLE, Negative (15” Long)
HARNESS, Operator Presence Control Wire
NUT, 1/4-20 Hex, Grade 5 or B
TIE, 7" Long Cable (2)
NUT, 1/4-20 Hex Center Lock (2)
RETAINER, 1/4 Bolt (2)
SWITCH, Seat (NC)
SWITCH, Operator Presence Control (OPC) Traction (NC/NO)

BATTERY GROUND SCREW

oo S =S BN

Y )

FRONT VIEW OF ENGINE

MANUAL No. 06129
33



WIRING SCHEMATICS

NMOuSE
ang .
$-a HOLIMS —_— A¥aLlve =
LuvLs NOILINSI
Buiyjon + —
NO
¥ova aloNa0S _
Apog - W asnd
440 ¥ovia
a3y
a3d HILUVIS
a3y
g3123NNOJsIa ey , aNnoys
41 ALINNILNOD (ANNOYD NOLLINSY) C17v) 3LHM 3NIONT
ON—] SNV HOLIMS
oNn1d :31ON \ﬂ T TR i
i 31IHM \S =
ON
ON _
\ o
MOTI3A J "MQ N Movia
HOLIMS _ — \oﬂ
lvas e
31IHM I zum_mwlu im a3y h el
e " HOLIMS ON
ko Ivaad
NmoxE _..Vl .,_,_! 3IaoNW \ﬂ_u
HOLIMS 1
_ _ = A”_ _“_m R ang
Movig 3LIHM |
g3ovon3sia /MOTIEA ang
S130v19 NIHM
@a3so1o :3LON EETT

WIRING SCHEMATIC FOR 8, 10, 12 & 13 HP BRIGGS ENGINES

R. E. RIDER (EURO)

MANUAL No. 06129

34



WIRING SCHEMATICS

NMOug
ania
-
s-4 HOLIMS A¥3liva =
1yv1Ls NOLLINSI + -
Buiyyon
No At aION3 108
Apog- W asnd N
440 — Movg
a3y HIALHYLS
Hovid a3y HOLVYNNILIY
a3y 179) ania 31v1d NO
aNNoYo
a3LO3INNOISIO a3y ana
41 ALINNILNOD
SANYIN HOLIMS L (aNNOXD NOLLINDI) ALIHM
ONd ‘310N a3y \_\_ annouo
ond \_ — H_ € NOILINSI ILIHM
ON
02'/1_
e
C {lln_ HOLVNNILTY ANY
, MOTI3A h IS aNNOXD NOILINSI
HOLIMS IN ; a3y /J
1v3as (dn jepad
31IHM (YEEH) N anta
0 1/ umumoys) N on
(jeas yo 3 - HOLIMS
uaym oN) d 1 ﬁ ﬁ q 1vaad
WV yovig
NMOuE
3INAOW
(oN)
HOLIMS | M T
3330 ane
_ | ovia ﬁ__”_ _uu ALIHM
g3ovonasia  /MOTIEA N33O

S13av18 NIHM
a3so1d 310N

WIRING SCHEMATIC FOR 14 & 15 HP KOHLER ENGINES

MANUAL No. 06129

R. E. RIDER (EURO)

35



ACCESSORIES & ATTACHMENTS

SNAPPER REAR ENGINE RIDER ACCESSORIES*

PART NO. DESCRIPTION OF KIT MODELS USED ON

6-0517 ..o Wheel Weight (8”7 Wheels) ......cccccvreicccinnnens All Rear Engine Riders

6-0697......cc e Dump Cart......cccoeieeeecceerrer e All Rear Engine Riders
6-0737..coriiinrrrireee e Gage Wheel ........ccccoivvnimriniinnenneeeen All 33” Deck Rear Engine Riders
6-0941.......ccoire e Single Bag Catcher.........ccococrmiinierennninnnnnn. All 25” Deck Rear Engine Riders
6-0943........ccoie e Single Bag Catcher........cccccocrriniineeninsinennnns All 28” & 33” Deck Rear Engine Riders
6-0946........ccceviiinre s Twin Bag Catcher ........ccccccniimmninniennnnnienen All 28” & 33” Deck Rear Engine Riders
6-0947......cooeeeeeeeeeeeer e Bag-N-Wagon .........cccccerrrrirmmmmmmmnnssessssnsnnnnnns All 28” & 33” Deck Rear Engine Riders
6-0948.........cccceerernres 28” Thatcherizer.........cccouvvmriieriniiniieeiniaeens All Series 7 & Newer Riders
6-0964...........c.ccerrreeeeenees Wagon COVEr........cccccermririiscsnneneneesssssssnmnnns All 28” & 33” Deck Rear Engine Riders
6-1190....ccciiierrre e Weight (Front) .......ccccomeiiicccceeeeee s All Series 7 & Newer Riders
6-0959.......ccccrrr Dozer Blade (36” Blade).........ccceevriiuneriiiians All Rear Engine Riders
6-0357...ociiiinrrirrr s Tire Chains (Tires-16 x 6.50-8).........c.ccueen. All Rear Engine Riders

6-0357...cciiiierri i Tire Chains (Tires-16 x 4.80-8).........cccueen. All Rear Engine Riders
6-1049.......cccireirere s Ninja Recycling (Cover) ........ccceiiniinnniinianns All 25” Deck Rear Engine Riders
6-1253....ccce e Ninja Recycling (Cover) .......ccccevvmererrriinnnns All 28” Deck Rear Engine Riders
6-1255......cc e Ninja Recycling (Cover) .......ccccevvmererrriinnnns All 33” Deck Rear Engine Riders
6-0325.......cccrer e Drive Disc Puller .........cccovvriinnnnrenniinnennns All RER Aluminum Drive Discs

*For illustrated parts lists of kits see Manual #06084.

MANUAL No. 06129 R. E. RIDER (EURO)

36



HARDWARE BAGS

ITEM PART NO. DESCRIPTION LOCATION
-- 6-1872 HARDWARE BAG (includes items listed below) (models: E281022BE
& E281222BE)
1 1-1024 PLUG, Oil Fill & Check (2) ....covviieieeeiieeeecieee e page 8, item 18 &
page 10, item 14
2 1-3321 BUSHING, Tie Rod page 5, item 12
3 1-3849 SPACER, 21/84” (2).eeeieieee et page 23, item 10
4 1-3862 PIN, 1/4 X 1-1/27 ROl.....eeiiiiiiieiiiieeeeee e page 4, item 3
5 2-3667 FOAM COVER, Steering Shaft.........cccccoiiiiiii page 4, item 12
6 2-3671 COVER, Steering Shaft.........cccooiiiii e page 4, item 13
7 9-0372 NUT, 1/4-20 Hex Center LOCK (2) ....eevveeeeecrriieeeeee i, pg. 30 & 32, item 24
8 9-1038 BOLT, 5/16-18 x 1/2” Hex Flange Lock (2)........ccccevunnen. page 23, item 12
9 9-0122 WASHER, 3/8” Flat .......ccocieiiiiiee e pages 5, 13, 17 & 21
10 9-0296 PIN, 3/16 X 17 COter .....evviiiieeec e page 5, item 24
11 9-1516 PIN, 5/32 X 17 COtter (2) ..ccocueeeiiiieeieiieee e page 2, item 11 &
page 5, item 28
12 2-9211 SEAT SWITCH (NC) oot page 23, item 13
13 2-3191 KNOB, Three-Prong (2) .......ccccceiiieeiiiiieeeeiee e page 23, item 9
14 2-8395 SPACER, PivOt (2) ...ccoiiiiiiiiiiiie e page 5, item 33
15 9-0913 SCREW, #10-24 x 1/2 Self-Tap (2)..ccccccveeeeeiiieeeeiiieeee pages 5 & 25
ITEM PART NO. DESCRIPTION LOCATION
-- 6-3185 HARDWARE BAG (includes items listed below) (model: E331522KVE)
1 1-1024 PLUG, Oil Fill & Check (2) ....covviiieieeiiiieeeeeee e page 8, item 18 &
page 10, item 14
2 1-3849 SPACER, 21/84” (2)..eei it page 23, item 10
3 1-3862 PIN, 1/4 X 1-1/27 ROl.....eeieiiiiieeeeeeeeeee e page 4, item 3
4 2-3667 FOAM COVER, Steering Shaft.........ccccccovviiieeieeiiiine page 4, item 12
5 2-3671 COVER, Steering Shaft.........cccooceveiiiiicie e, page 4, item 13
6 9-0372 NUT, 1/4-20 Hex Center LOCK (2) .....ccuvvvviiiieiiiiiiieiieenn, pg. 30 & 32, item 24
7 9-1038 BOLT, 5/16-18 x 1/2” Hex Flange Lock (2).......cc.cccccuunueee. page 23, item 12
8 1-3312 BUSHING, Tie ROd ......cceviiiiiieeeieceeee e page 5, item 12
9 9-0122 WASHER, 3/8” Flat .......ccociiieiiiie e pages 5, 13, 17 & 21
10 9-0296 PIN, 3/16 X 17 COter .....uvviiieiee e, page 5, item 24
11 2-9211 SEAT SWITCH (NC) oottt page 23, item 13
12 2-3191 KNOB, Three-Prong (2) .......ccccceiiieeiiiiieeeeieee e page 23, item 9
13 9-0913 SCREW, #10-24 x 1/2 Self-Tap (2)..ccccccvoeeeiiieeeeiiieeeee pages 5 & 25
14 9-1516 PIN, 5/32 X 17 COter (2) ...uvveeeeeeiiiiieeiee e page 2, item 11 &

page 5, item 28

R. E. RIDER (EURO)

37

MANUAL No. 06129




NOTES

38



NOTES

39



Parts Manual for

SNAPPER

REAR ENGINE RIDER
EUROPEAN SERIES 22

MODELS
E281022BE
E281222BE
E331522KVE

IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS POSSIBLE
AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE CHANGES OR ADD
IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY OBLIGATION TO MAKE SUCH
CHANGES ON PRODUCTS MANUFACTURED PREVIOUSLY.

SNAPBPER......... .. w2554

COPYRIGHT © 2002
SNAPPER INC.
ALL RIGHTS RESERVED

MANUAL No. 06129 (Rev. 1, 06/30/02) Printed in U.S.A.



	Parts Manual for

